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L ‘Test Results
Bodadols # £ e N 1 7
Sample : :
PO SR 10.3.2025 10.3.2025
Test Day
60830l bbmgsbgds , cmy 78+ 284

Sample age , day
30930000 bsby@demogmds , §o 30 28
Duration of test , sec

Bodwdol Bmdgdo , 88

Sample size , mm aE L 100/ 100 100/ 100
" 100 100
oot b 1.974 1.946
5
Dt g St 197 1.95
T s O 1478 130.7
S on oo B e 1478 13.07
sb3a6s dem3ol Lsdusme boddgoggs R = 13.95 3335
Conclusion Block é@aﬁe strength R=13.95 MPa
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Itd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "dgega0" DATE : 3/10/2025
CUSTOMER I m0dmfoGmMeios RAPOR NO : #2 /10.3.2025
ADRESS 1 : mAbg3n, d8780 Lemmzanblzgdol 4. 6 STANDARD :
ADRESS 2 ’ RESERVE 1
BLOCK TYPE ! dmEEnAin 50 LA x 20 L3 x 10 L3 RESERVE 2 H

i RESERVE 3 :

T.NO |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g gfcm3 t1 tz day kN N/mm2
1 |00 100 100 1974 1.97 31.1.2025 10.3.2025 28+ 147.80 14.78
2 [100 100 100 1946 1.95 10.3.2025 28+ 130.70 13.07
3
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AVARAGE
AVR 3DAY
AVR.7DAY
AVR.2BDAY
kN Mpa
1200 120
960 96
720 72
480 48
240 24
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